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PRODUCT NAME: #i ijth 7o Hi2s  Lead-ACID Type Battery Charger
1.Input :100-240 VAC , frequency 50/60 Hz , Input current 2.2A Max

2.Charger Characteristics:

* Atiny stream current:250~500mA , Battery voltage 12VDC*n( n=0.5;1;2;3;4) & HE/EJ# 1.8 (1.6~2.0) A
* Transform Voltage(Vmax): 14.5~15 V*n(n=0.5;1,2;3;4)

BEAHEAER: 10=0, 1~0, 3C (C-HMA&E AH B MAH)

BATHR: ITERM=0. 015~0, 05C

FEHE: 12* n(n=0.5;1;2;3;4) BEHE: 14. 8V* n(n=0.5;1;2;3;4)
Pl %) BJE: 13. 8V* n(n=0.5;1;2;3;4)

Battery

Current(l) voltage(V)
) A

A STAGE 3'
' Cell Equalization" '
STAGE 1 : Constant Voltage’ : VREG :
Desulfation . oV ' 60.0V '
Deep Discharge . ' \ ) '
Charging . T V battery 1
/_ 55.0V

Pulse Mode
| TERM

350mA

STAGE 2
Constant Voltage
CC (lrec1.0A)

VMIN
36V

Time T

* Caution:
the battery charger stop charging When battery over discharging below 9V*n(n=0.5;1;2;3;4) .
Efficiency : 80 % MIN
* Hi-pot Test (Primary to Secondary) : 1500VAC/ 10mA/1 minute
» Drop test: : At 1M.After test, unit is not broken, disassembled, or damaged to access hazardous parts.
* MTBF:10000h(Burn-In: At 80-100% load and 35 T burn-in room, input voltage 100-240 V, 4-8 h
3.Protection:
* over current protection 4.0 A max
* short-circuit protection at 1 minute
4. Mechanical Characteristics:
*Case: Dimension 0*0*0 mm , Material is PC+ABS
*Input Plug: 18AWG*2C SPT- 2 105C UL 2PIN BLADE /1200 + 100 mm ( FYI)
*Output Cord: HO3VV-F 3G0.75mm? / 1500 + 100mm 4Pin DC Plug ( FYD)
*Label: by customer
5.Environmental:
* Temperature: 0 to +40 ‘C, RHrange: 5 to 90%

6.LVD & EMC Approval:
BUL/Cul HMPSE EMCE EGS [ICB [IBS EMSAA [C-Tick JCCC EK-Mark MEMC EMFCC

BCEC
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Part name/f= 4 Battery Charger/ JF<HJE 7S H2

Model No./ #I-5-:

Design No./¥# 45

Customer Code / & {XHG:

Customer Product No./ &= 5:

Date/H #j

Test Report/JifIR &

TZiSt_ Test Item Unit| Standard Spec Te;y;p;(%?;mnm/; ,L\l o J;Z;e
condition o N . / mrs /
WA WTH i MU 1 2 Pass/ Fail
Primary no load current/ #7451 % H1 )i mA 50 Max 22 22 Pass
Primary load current/ #/4¢ 1 # i i mA 2200 Max 1680 1740 Pass
Input power(No load) /#/Z L) (E51#) W 1.0 Max 0.1 0.1 Pass
Input power(Full load)/ #/ZL#E Gl#) W 110 Max 100.8 99.4 Pass
Input power(Short circuit)/ #/Z¢ % (kg ki) | W 12 Max 7.5 8.2 Pass
120VAC 60Hz | No load voltage/ 75 1 /& \% 0 0 0 Pass
CV-load /#A# IR (B 12vn(n=0.5;1;2;3;4)) | A 1.8+0.2 Pass
Transform Voltage /#4#i #1 /i \Y 145150 (n=0.5,1,2;3;4) Pass
A Tiny Stream Current/75 7 # el i mA 250~500 Pass
Over Current Protection /i # 1" A 4.0 Max 2.3 2.3 Pass
Efficiency/4(# % 80Min 87.6 87.4 Pass
Primary no load current/ #J2¢ 7 1 % Hi it mA 50 Max 23 21 Pass
Primary load current/#/4¢ 51 # i i mA 1500 Max 690 718 Pass
Input power(No load) /%4 L)% (E51#) W 1.0 Max 0.16 0.13 Pass
Input power(Full load)/ #/ZZ#E Gl#) W 110 Max 96.5 95.7 Pass
Input power(Short circuit)/ #/Z h# (kg | W 20 Max 14.0 13.9 Pass
240VAC 60Hz | No load voltage/ 55 #; /1 /& \% 0 0 0 Pass
CV-load / #i# #i% (JERBJE 12V*n(n=0.5;1;2;3;4)) | A 1.8+0.2 1.83 1.81 Pass
Transform Voltage/#% # 1/l \Y 145150 (n=0.5;1,2;3;4) Pass
A Tiny Stream Current/;5 7 # e i i mA 250~500 303 301 Pass
Over Current Protection /i # 1" A 4.0 Max 25 2.3 Pass
Efficiency/4¢# % 80Min 91.0 90.8 Pass
- Case surface The Temperature rise not exceed 50 C.
Sf R I e T 50°C.
Temperature rise/ iﬁﬁ‘ c Winding & magnetic | The Temperature rise not exceed 85T.
120VAC 60Hz . core ZE41& i T T 85 C.
(In environmental temperature at
/240VAC 60Hz 25 degrees/ ZEFFEHEE Y 25 B F ) | ¢ E Capacitor The Temperature rise not exceed 80C.
i s A HL 7Y WIS E T 80 C.
Heat sink The Temperature rise not exceed 80 C.
© AT J T T 80 C.
tftwien |npAut ziruld (?utput Hi-Pot/ 2/E 1500VAC/ OK OK OK
I FHA L % i 5716 10mA/60s
Input: 120 VAC 60Hz BUrn in/4<H Full load/j##; oK oK oK
#I\:120 VAC 60Hz 4 Hours/4 /it
Approved by: Checked by: Prepared:
HE % wilfE
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